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FIRST TYPE TEST REPORT 
 

 
 
 
 
 
 
 
 
 
 
 

Client:     PDKA Hungary Kft. 
Address:    2097 Pilisborosjenő, Boglárka street 12. 
 
Order date:    01/04/2022 
 
Sample description:   Bronya FACADE dispersion facade thin plaster 
 
 
Manufacturer:   Bronya LLC. 
 
Test description:   Testing of plasters based on organic binders  

concern standard MSZ EN 15824:2009  
 
 
Receipt date of the sample: 11/08/2017 
 
Testing period:   11/08/2017– 05/10/2017 
    
 
The sample was submitted by the Client. 
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Results: 
 
 

Designation: Bronya FACADE dispersion facade thin plaster 

EAN-code: no datas 

Manufacturer: Bronya LLC. 

Package: Plastic bucket, final packaging 

Manufacturing date: 28/08/2017 

Warranty: 12 months 

Quantity of the sample 2916 g 

 
 
 
Liquid parameters: 
 
 

TEST PARAMETERS RESULTS METHOD 

 Appearance: easily mixed, white coloured 
suspension   MSZ ISO 1513:1992 point 4 

 Non-volatile matter content, 
%(m/m): 
 (105oC, 1 hour) 

60,0 ± 5 rel.% 
 MSZ EN ISO 3251:2009 

 Ash residue, %(m/m): 
 (600oC) 

29,6 ± 5 rel.% 
 MSZ EN ISO 14680-2:2006 

 Organic matter content, %(m/m): 
 (500oC) 

30,4 ± 5 rel.% 
 MSZ EN 13820:2003 

 Density, g/cm3: 
 (20oC) 

0,577 ± 5 rel.% 
 MSZ ISO 2811-1:2011 

 pH value: 
 (10 % water suspension) 

9,4 ± 0,1 
 MSZ ISO 787-9:1993 

Spreading rate, g/m2: 550 MSZ 9650/22:1989 point 2 
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Measured parameters of the coating formed from the product: 
 
The measurements of the coating were performed on plaster primered surface. 
 

TEST PARAMETERS RESULTS METHOD 

 Through-dry state, hour: 24  MSZ ISO 9117:1993 
 (unsaid standard) 

 Conditioning period, day: 28  MSZ EN 23270:1993 

 Film thickness/film: 0,8 mm  MSZ EN ISO 2808:2007 

 Coating, external: 
 on fiber cement specimen 

white coloured, crack-free, 
matt-faced, decorative coating  sensory 

 Bond strenght, N/mm2: 
 (vertical pull-off, 
  on fiber cement specimen) 

 
3,0 ± 0,5 

cohesive tear 

 MSZ EN ISO 4624:2003 

 Water-vapour permeability, V: 
 Air-space thickness equivalent,  
 sd value: 

16 g/m2/day 
 

1,312 m 
low water-vapour permeability 

 MSZ EN ISO 7783-2:2000 

 Water transmissibility, w: 0,08 kg/m2h0,5 

low water transmissibility 
 MSZ EN 1062-3:2009 

 Colour-coordinates (D65/10) 
 L* 
 a* 
 b* 

96,06 
-0,58 
2,25 

 MSZ 9619/3:1975/M:1978 
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VJ-4 

Strenght: 25 cycles based on the EN 13687 standard 
 

TEST PARAMETERS RESULTS METHOD 

 Bond strenght, fh: 
- on fiber cement 

2,9 ± 0,5 MPa 
cohesive tear in the specimen  

material 

 MSZ EN 1542:2000 

 
The sample was applied for the tests.  
 
The test report is valid until the change of the product, production technology or con-
cerning regulation.  
 

 
 
 
 
 

Varjú András  Magasházy György 
PS Business Unit Manager  expert 

 
 
Annex: 
 
 
FT-IR (NICOLET) method 
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Measured parameters of the coating formed from the product: 
 
The measurements of the coating were performed on plaster primered surface. 
 

TEST PARAMETERS RESULTS METHOD 

 Through-dry state, hour: 24  MSZ ISO 9117:1993 
 (unsaid standard) 

 Conditioning period, day: 28  MSZ EN 23270:1993 

 Film thickness/film: 0,8 mm  MSZ EN ISO 2808:2007 

 Coating, external: 
 on fiber cement specimen 

white coloured, crack-free, 
matt-faced, decorative coating  sensory 

 Bond strenght, N/mm2: 
 (vertical pull-off, 
  on fiber cement specimen) 

 
3,0 ± 0,5 

cohesive tear 

 MSZ EN ISO 4624:2003 

 Water-vapour permeability, V: 
 Air-space thickness equivalent,  
 sd value: 
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Strenght: 25 cycles based on the EN 13687 standard 
 

TEST PARAMETERS RESULTS METHOD 

 Bond strenght, fh: 
- on fiber cement 

2,9 ± 0,5 MPa 
cohesive tear in the specimen  

material 

 MSZ EN 1542:2000 

 
The sample was applied for the tests.  
 
The test report is valid until the change of the product, production technology or con-
cerning regulation.  
 

 
 
 
 
 

Varjú András  Magasházy György 
PS Business Unit Manager  expert 
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